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2,475 GHz 2.490 GHz 1,000 MHz 2.49036 GHz -32.01 dBm -7.01d8 2,680 GHz 2,691 GHz 500.000 kHz 2,69000 GHz -27.77 dém -17.77 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -28.58 dBm -15.59 d& 2,601 GHz 2,695 GHz 1.000 MHz 2,69193 GHz -26.82 dBm -16.82 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49599 GHz -33.58 dBm -20.58 dB 2,695 GHz 2.710 GHz 1.000 MHz 2.69502 GHz 28,47 dbm T15.47 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.51057 GHz -0.45 dBm -30.45 dB 2.710 GHz 2.715 GHz 1.000 MHz 2.71008 GHz 3755 dBm C12.55 dB
T
I - ( X ] ¢ -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG291702C

Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum Y
Ref Level 0.00 dBm Offset 2.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck PABS
.10 dSME—pRERIGHE—ENE—ABE— nak -10 dBMP—HRUREOUE - INE—AR S PALS
-20 dB 20 dB
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dam -40 dBm ‘
|
-50 dBm -50 dBm
| [y _— e — FRPRPOUN e ~
F0 ik i
70 dB -70 de
-80 dam -80 dBm
-90 dBm o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 89747376 MHz -54.72 dém -25.72 dB 30.000 MHz 1.000 GHz 1,000 MHz 892.14143 MHz -55.62 dam -30.62 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,45159 GHz -52.21 dBm -27.21 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,41104 GHz -55.34 dBm -30.34 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,99765 GHz -53.87 dBm -28.87 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,79284 GHz -54.76 dBm -29.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99300 GHz -45.04 dBm -20.04 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.18198 GHz -39.53 dam -14.53 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.48917 GHz -34.35 dBm -5.35 dB 7.000 GHz 10.000 GHz 1,000 MHz 7.77262 GHz -38.08 dBm -13.08 d&
10.000 GHz 14.000 GHz 1.000 MHz 13,79978 GHz -53,93 dBm -28.93 dB 10.000 GHz 14,000 GHz 1,000 MHz 10,36370 GHz -50.72 dém -25.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.72103 GHz -51.37 dém -26.37 db 14.000 GHz 18.000 GHz 1,000 MHz 1705737 GHz -51.58 dam -26.56 d&
18.000 GHz 27.000 GHz 1.000 MHz 25.75682 GHz -51.39 dBm -26.39 dB 18.000 GHz 27.000 GHz 1.000 MHz 23,23946 GHz -51.31 dBm -26.31 dB
L i ] - L J1 ]
Date: 19.SEF.2022 09 Date: 19,SEP. 2022 12:54:04
Highest Channel / QPSK
n oo
Spectrum | A
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe na
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
-50 dem ‘ —
Mﬁl" P N e Vo
-0 HEm —
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 943,52574 MHz -55.48 dBm -30.48 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46523 GHz -55.10 dBm -30.10 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.72447 GHz -53.14 dBm -28.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.37095 GHz -44.88 dBm -19.88 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.05607 GHz -47.35 dBm -22.35 db
10,000 GHz 14,000 GHz 1,000 MHz 11.89901 GHz -53.10 dBm -28,10 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.02737 GHz -51.72 dBm -26.72 dB
18.000 GHz 27.000 GHz 1.000 MHz 23.24746 GHz -51.70 dBm -26.70 dB
1

I
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LTE Band 41/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Si

Spectrum

Ref Level 0.00 dBm Offset 2.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
10 d8nP—hRERIOUS—NE—ABE] 10 dENP—pRORESHE—AE— AR
20d8 20 dB
| SPURIOUS_LINE_ABS_  SPURIOUS_LINE_ABS_
<40 dsm - <40 d8m
-50 dBm | I -50 dBm ‘
¥ AN AA e R e B s naditd
70 dB -70 de
-80 dam -80 dBm
-90 dBm o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW Frequency Power Abs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 942,01049 MHz -55.86 dBm -30.86 db 30.000 MHz 1.000 GHz 1,000 MHz 938.15340 MHz -55.73 dam -30.73 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,45196 GHz -52.92 dBm -27.92 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,40883 GHz -54.79 dBm -29.79 d8
2,715 GHz 3,000 GHz 1.000 MHz 283115 GHz -54.63 dBm -29.63 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,80950 GHz -54.54 dBm -29.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99350 GHz -36.03 dém -11.03 db 3.000 GHz 7.000 GHz 1,000 MHz 517748 GHz -39.03 dam -14.03 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.48967 GHz -44.15 dBm -19.15 dB 7.000 GHz 10.000 GHz 1,000 MHz 7.76612 GHz -37.73 dBm -12.73 d8
10.000 GHz 14.000 GHz 1.000 MHz 11,95751 GHz -53,35 dBm -28.35 d 10.000 GHz 14,000 GHz 1,000 MHz 10,35471 GHz -51.52 dém -26.62 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05437 GHz -51.61 dBm -26.61 db 14.000 GHz 18.000 GHz 1,000 MHz 1703887 GHz -51.60 dam -26.60 d&
18.000 GHz 27.000 GHz 1.000 MHz 23.86442 GHz -51.73 dBm -26.73 dB 18.000 GHz 27.000 GHz 1.000 MHz 24,21390 GHz -51.56 dBm -26.56 dB
" ”» |
L i ] L J1 ]
Date: 19.SEP,2022 14:02:11 Date: 19, SEP 2022 14:14:22
Highest Channel / QPSK
n oo
Spectrum | A
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm | - — —
M%me A
- 1]
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 903.77561 MHz -55.62 dBm -30.62 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46781 GHz -55.41 dBm -30.41 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.71977 GHz -53.37 dBm -28.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.36145 GHz -44.74 dBm -19.74 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.04208 GHz -48.42 dBm -23.42 db
10,000 GHz 14,000 GHz 1,000 MHz 12.84288 GHz -53.34 dBm -28.34 db
14.000 GHz 18.000 GHz 1.000 MHz 17.03137 GHz -51.51 dBm -26.51 dB
18.000 GHz 27.000 GHz 1.000 MHz 23.21196 GHz -51.59 dBm -26.59 dB
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LTE Band 41/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Si

= ([ spectrum

Ref Level 0.00 dBm Offset 2.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit Gheck Limit ¢heck
10 d8nP—hRERIOUS—NE—ABE] 10 dENP—pRORESHE—AE— AR
20d8 20 dB
| SPURIOUS_LINE_ABS_  SPURIOUS_LINE_ABS_
-40 dam 1 -40 dBm
50 dBm | i JI 50 dBm | ‘ —
i | AR e s it PV PR PV
70 dB -70 de
-80 dam -80 dBm
-90 dBm o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Epurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 977,94353 MHz -55.37 dBm -30.37 db 30.000 MHz 1.000 GHz 1,000 MHz 998.30335 MHz -55.73 dam -30.73 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,45233 GHz -53.12 dBm -28.12 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,46855 GHz -55.44 dBm -30.44 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,82488 GHz -54.67 dBm -29.67 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,79839 GHz -54.76 dBm -29.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99400 GHz -37.67 dBm -12.67 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.17298 GHz -43.07 d&m -18.07 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.49067 GHz -45.85 dBm -20.85 dB 7.000 GHz 10.000 GHz 1,000 MHz 7.75912 GHz -41.28 dBm -16.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 12,84389 GHz -53,26 dBm -28.26 dB 10.000 GHz 14,000 GHz 1,000 MHz 11,94701 GHz -53.40 dBm -28.40 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05187 GHz -51.70 dém -26.70 dB 14.000 GHz 18.000 GHz 1,000 MHz 1704637 GHz -51.40 dam -26.40 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.85565 GHz -51.66 dBm -26.66 dB 18.000 GHz 27.000 GHz 1.000 MHz 23,21896 GHz -51.70 dBm -26.70 dB
" ”» |
L i ] L J1 ]
Date: 19.SEP.2022 14:39:24 Date: 19,SEP. 2022 14:51:35
Highest Channel / QPSK
n oo
Spectrum | A
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm | : —
memw e
=0 TEm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 806.01949 MHz -55.84 dBm -30.84 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.46044 GHz -55.24 dBm -30.24 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.82374 GHz -54.53 dBm -29.653 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.351986 GHz -44.94 dBm -19.94 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.02758 GHz -47.34 dBm -22.34 db
10,000 GHz 14,000 GHz 1,000 MHz 11,94201 GHz -53.47 dBm -28,47 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05687 GHz -51.79 dBm -26.79 dB
18.000 GHz 27.000 GHz 1.000 MHz 23.88092 GHz -51.73 dBm -26.73 dB

I

J

Date: 19.SEP.2022 14.52:55

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ133G

Page Number

1 A172 of A199
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LTE Band 41/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = ([ spectrum Y
Ref Level 0.00 dBm Offset 2.22 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.22 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck Limit fheck
10 d8nP—hRERIOUS—NE—ABE] 10 dENP—pRORESHE—AE— AR
20d8 20 dB
| SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-40 dém | -40 dBm
-50 dBm | | -50 dBm I
et et T USRS P s o I P By
70 dB -70 de
80 dBm -0 dém
-90 dBm o0 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions [Spurious Emissions
Range Low Range Up | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 985.21489 MHz -55.52 dBm -30.52 dB 30.000 MHz 1.000 GHz 1,000 MHz 952,25137 MHz -55.65 dam -30.65 d&
1.000 GHz 2,475 GHz 1.000 MHz 2,45233 GHz -53.06 dBm -28.06 dB 1.000 GHz 2,475 GHz 1,000 MHz 2,40440 GHz -55.22 dBm -30.22 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,81349 GHz -54.70 dBm -29.70 dB 2.715 GHz 3,000 GHz 1,000 MHz 2,72148 GHz -54,50 dBm -29.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 4,99450 GHz -37.17 dém -12.17 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.16848 GHz -39.58 dam -14.56 d&
7.000 GHz 10.000 GHz 1.000 MHz 7.49167 GHz -45.29 dBm -20.29 dB 7.000 GHz 10.000 GHz 1,000 MHz 7.75262 GHz -37.57 dBm -12.57 dB
10.000 GHz 14.000 GHz 1.000 MHz 11,95551 GHz -53.18 dBm -28.18 dB 10.000 GHz 14,000 GHz 1,000 MHz 1033671 GHz -51.50 dém -26.60 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.02337 GHz -51.66 dém -26.66 dB 14.000 GHz 18.000 GHz 1,000 MHz 1703387 GHz -51.66 dam -26.66 d&
18.000 GHz 27.000 GHz 1.000 MHz 23.75893 GHz -51.67 dBm -26.67 dB 18.000 GHz 27.000 GHz 1.000 MHz 23,80243 GHz -51.86 dBm -26.86 dB
" ”» ]
L i ] L J1 ]
Date: 19.SEP.2022 1506:00 Date: 19, SEP. 2022 15:19:59
Highest Channel / QPSK
n oo
Spectrum | A
Ref Level 0.00 dém Offset 5.22 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
-10 dBme nURIOUS LINE ARe paAge
-20 dBm
_SPURIOUS_LINE_ABS_
-40 dBm
50 dBm ‘ —
Mm MMM N
-o0 e
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
fSpurinus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 806.01949 MHz -55.78 dBm -30.78 dB
1.000 GHz 2.475 GHz 1.000 MHz 2.43832 GHz -55.22 dBm -30.22 dB
2,715 GHz 32.000 GHz 1.000 MHz 2.71707 GHz -54.26 dBm -29.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.342486 GHz -44.40 dBm -19.40 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.01358 GHz -44.52 dBm -19.52 db
10,000 GHz 14,000 GHz 1,000 MHz 12.84983 GHz -53.25 dBm -28,25 db
14.000 GHz 18.000 GHz 1.000 MHz 15.35658 GHz -51.78 dBm -26.78 dB
18.000 GHz 27.000 GHz 1.000 MHz 23.25496 GHz -51.65 dBm -26.65 dB
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Report No. : FG291702C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0016
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0028
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0007
20 Battery End Point 0.0011

Note:

1. Normal Voltage =3.88 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.27 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
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LTE Band 41 (PA2 EN-DC 41A-n78A)

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz

Mod. QPSK 16QAM 64QAM 256QAM
RB Size Full RB Full RB Full RB
Middle CH 4.55 6.17

Limit: 13dB
Full RB Result

7.16 7.19 PASS

LTE Band 41/ 20MHz

Middle Channel / Full RB / QPSK

Spectrum ry
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Spectrum
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Middle Channel / Full RB / 64QAM
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Middle Channel / Full RB / 256QAM
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.34

19.06

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum ry Spectrum ry
Ref Level 26.00 dBm  Offset 6.00 08 @ RBW 300 krz Ref Level 26.00 dBm  Offset 6.00 08 @ RBW 300 kHz
ks att 10de SWT 18.9us @ VBW 1 MHz  Mode Auto FFT ks Att 30de  SWT 18.9p5 @ YBW 1 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Fk Max (@ 1Fk Max
Mi[1] 11.35 den]| Mi[1] 12.03 den]|
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Marker Marker
Type | Ref | Trc | X-value |___v-value | Function | Function Result [ Type | Ref | Trc | X-value |___v-value | Function | Function Result [
1 2.600552 GHz 35 dem nelE. down 18.341 MHz 1 1 2.597675 GHz 12,03 dém @ down 18.061 MHz
TL 1 2.583569 GHz ndg 26.00 d8 TL 1 2.583689 GHz -13.02 dBm ndg 26.00 d8
T2 1 2.60291 GHz Q factar 134.5 T2 1 2.60275 GHz -13.61 dBm q factor 136.3
— — —
(L]
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)
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20MHz
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LTE Band 41

Spectrum ry Spectrum ry
Ref Level 26.00 dBm  Offset 6.00 08 @ RBW 300 krz Ref Level 26.00 dBm  Offset 6.00 08 @ RBW 300 kHz
le att 10de SWT 18.9us @ VBW 1 MHz  Mode Auto FFT ks Att 30de  SWT 18.9p5 @ YBW 1 MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Fk Max (@ 1Fk Max
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Marker Marker
Type | Ref | Trc | X-value |___v-value | Function | Function Result [ Type | Ref | Trc | X-value | |__Function | Function Result [
1 1 2.592361 GHz 12,50 dam 1 1 2.589434 Gz
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